



Hager Companies, Inc  
139 Victor Street  
Saint Louis, MO 63104

**HAGER TEST REPORT NO.: LS04013**

EVALUATION OF

**Hager Companies  
3400 Series Grade 1 Knob Lockset**

**TEST PARAMETERS:**

This report covers tests and/or evaluations performed using the following standard(s) as a guideline:  
*ANSI/BHMA A156.2-2003 American National Standard for Bored and Preamsembled Locks & Latches.*  
Testing was conducted by Intertek Testing Services NA, Inc., at their Middleton, WI facility.

**DESCRIPTION OF TEST SAMPLES:**

Samples were identified as Model 3400 Grade 1 Cylindrical Knob Lockset.  
Samples were received in good condition on 06/01/2004.

**TEST DATES:** 6/04/2004 – 6/29/2004

**RESULTS:** COMPLIANT

The testing results of specific subsections are summarized below.

<b>Subsection</b>	<b>Test Description</b>	<b>Test Results</b>
9	Operational Tests	Compliant
10	Strength Tests	Compliant
11	Cycle Tests	Compliant
12	Performance after Cycle Tests	Compliant
13	Material Evaluation Tests	Compliant

This report summary was prepared as an account of work performed by a Third-Party Nationally Recognized Testing Laboratory. The information included in this report is certified extracts from the original test records, as contained in the permanent records of Hager Companies, Inc. Copies of the original third-party test reports are available upon request.